
50        DR® TRIMMER/MOWER 
 

CHAPTER 7  
PARTS LISTS, SCHEMATIC DIAGRAMS AND WARRANTY 
 
Parts List - Handlebar Assembly - SPRINT®, PRO and COMMERCIAL 

NOTE: Part numbers listed are available through Country Home Products, Inc.  

Ref# Part# Description  

03 143971 Cable, Throttle, Reverse Throw, B&S 

04 112381 Washer, Flat, 1/4", USS 

05 113081 Ignition Switch, Key, E/S, w/805 
  Hardware 

06 174561 Handlebar, Lower, Black 

07 144641 Bolt, Carriage, 5/16"-18 x 3", GR 2, ZP 

08 110761 Nut, Nylon Locking, 5/16"-18 

09 147551 Handlebar, Upper, Black 

 179191 Handlebar, Upper, Black, w/Grip 

10 123361 Bolt, 5/16"-18 x 1-1/4", HCS, GR 5, ZP 

11 174531 Bracket, key switch     

12 110731 Nut, Nylon Locking, 1/4"-20 

13 101451 Bolt, 1/4"-20 x 1-1/2", HHCS, GR 2, ZP 

14 112371 Washer, Flat, #10, USS 

15 143681 Bracket, Cable, Trimmer Head Engage, 
  Handlebar 

17 143671 Stop, Bail Bar  

18 165331 Grip, Handlebar, Foam 

19 143931 Spring, C, .720" OD x .063" Wire, 
  Handlebar Adjuster 

20 143661 Knob, Handlebar, 5/16"-18 

21 191351 Handlebar Adjuster, Inside 

22 143731 Handlebar Adjuster, Outside 

22.1 145801 Handlebar Adjuster Assembly 

23 112141 Cable Tie, Nylon, Black, 7-1/2" 

25 114561 Bolt, 1/4"-20 x 2", HCS, GR 2, ZP 
26 143981 Cable, Trimmer Head Engage 

30 214661 O-Ring 
109 143651 Bail Bar

Ref# Part# Description  
110 143901 Knob, Bracket, PTA™ Lever  
112 143881 Lever, PTA™ 
113 143891 Bracket, PTA™ Lever, Handlebar 
116 144001 Cable, PTA™ 

117 118691 Nut, Head Engage Cable 

Not Illustrated 

188241    Wire Harness, w/adapter, B&S 
  



 

 CALL TOLL-FREE 1-800-DR-OWNER         51 
 

Schematic - Handlebar Assembly - SPRINT®, PRO and COMMERCIAL 

061213 



52         DR® TRIMMER/MOWER 
 

Parts List - Axle Assembly - SPRINT®, PRO and COMMERCIAL 
NOTE: Part numbers listed are available through Country Home Products, Inc. 

Ref# Part# Description  
04 112381 Washer, Flat, 1/4", ZP 

08 110761 Nut, Nylon Locking, 5/16"-18 

49 151401 Bolt, 1/4"-20 x 3/4", Tri-Lobe (PRO, COMMERCIAL) 

50 111581 Bolt, 5/16"-18 x 1", HHCS, GR 2, ZP 

83 152331 Nut, Nylon Locking, 7/16"-20, Low Profile 

84 147611 Wheel, 16", Black Nylon (PRO) 

 147601 Wheel, 16", Chrome, Spoke (COMMERCIAL) 

 190061 Wheel, 14", Black Resin, 6-Spoke (SPRINT) 

101 143621 Arm, PTA™ Locking 

102 143611 Support, PTA™ Spring 

103 121521 Washer, Nylon, Axle, 3/4" x 3/8" x .020 Thick 

104 144011 Spring, E, .500" OD x .075", wire 

105 143841 Stud, Pivot 

108 147501 Axle Assembly 

111 143761 Pivot Support Assembly w/Rod 

 

    



 

 CALL TOLL-FREE 1-800-DR-OWNER         53 
 

Schematic - Axle Assembly - SPRINT®, PRO and COMMERCIAL

050919 



54         DR® TRIMMER/MOWER 
 

Parts List - Main Frame Assembly - All Models 
NOTE: Part numbers listed are available through Country Home Products, Inc. 

Ref# Part# Description  

04 112381 Washer, Flat, 1/4", USS 

08 110761 Nut, Nylon Locking, 5/16"-18 

12 110731 Nut, Nylon Locking, 1/4"-20 

28 147521 Frame, Drilled, Aluminum, Orange 
  (PRO, COMMERCIAL) 
 190071 Frame, Steel, Orange (SPRINT) 
 180421 Frame, Drilled, Aluminum, Orange 
  (SELF-PROPELLED) 

45 180811 Washer, Lock, 3/8" 

47 111551 Bolt, 3/8"-24 x 3/4", HHCS, GR 2, ZP 

49 151401 Screw, 1/4"-20 x 3/4", Tri-Lobe, ZP 

50 111581 Bolt, 5/16"-18 x 1", HHCS, GR 2, ZP 

51 143941 Spring, Ext., .50" OD x .063" Wire 

52 114431 V-Belt, 1/2" x 45", 4L450 

53 110751 Nut, Nylon Locking, 3/8"-16 

54 144091 Pulley, Idler #2, 2-5/8" OD 

55 143771 Shield, Outer, Lower 

56 119191 Pulley 4", V-Belt 

58 145221 Screw, 3/8"-16 x 1-1/2", HHCS 
  (PRO, COMMERCIAL) 

60 146811 Clip, Mounting, Inner Lower Shield, 
 (PRO, COMMERCIAL, SELF-PROPELLED) 

 143801 Clip, Mounting, Inner Lower Shield, 
  (SPRINT) 

61 146781 Shield, Inner, Lower, aluminum 
  (PRO, COMMERCIAL) 

 143811 Shield, Inner, Lower, steel 
  (SPRINT) 

 179511 Shield, Bottom (SELF-PROPELLED) 

62 180131 Bolt, 1/4"-20 x 1", Tri-Lobe, ZP 

63 143871 Battery, 12 V, 2.9 Ah 

64 143861 Pad, Battery, 1.38" x 7.0" 

65 143851 Clamp, Battery, Plastic 

66 PRO and SPRINT Models 
 224161 Engine, 6.5 TQ, B&S, M/S 
 224151 Engine, 6.5 TQ, B&S, E/S 
 223591 Engine, 6.5 TQ, B&S, E/S, CA 
 223601 Engine, 6.5 TQ, B&S, M/S, CA 

Ref# Part# Description  
66 COMMERCIAL and SELF-PROPELLED Models 
 223821 Engine, 8.25 TQ, B&S, E/S 
 223421 Engine, 8.25 TQ, B&S, E/S, CA 

67 114921 Bracket, Belt Retainer 

68 118731 Nut, Nylon Locking, 10-24 

69 143831 Bracket, Clutch, Deck 

70 113071 Pulley, Idler #1, 2-1/4" Diameter 

71 143521 Rod, Brake Connecting 

72 134431 Bolt, 5/16"-18 x 1-1/2" HCS 

73 143751 Washer, Nylon, .505" ID x 1" OD 

74 143601 Stand-off, Clutch Arm 

75 143581 Arm, Clutch 

85 146801 Guide, Engine Pulley, Belt 
 (PRO, COMMERCIAL, SELF-PROPELLED) 
 143821 Guide, Engine Pulley, Belt (Sprint) 

98 152501 Bolt, 1/4"-20 x 3/4" HCS 

99 146821 Rod, Debris Guard (PRO, COMMERCIAL) 
 143791 Rod, Debris Guard (SPRINT) 

100 147581 Screw, 10-24 x 1/2", Type B 
  (PRO, COMMERCIAL) 
 144511 Bolt, Carriage, 10-24 x 5/8" 
  (SPRINT – used with item 68) 

107 143781 Debris Guard (SPRINT, PRO, 
  COMMERCIAL) 

114 152141 Rivet, Ratchet, 1/4" OD 
 (PRO, COMMERCIAL, SELF-PROPELLED) 

115 146791 Wear Strip (PRO, COMMERCIAL) 

Not Illustrated: 
 114681 Bolt, 1/4"-20 x 1-1/4" HCS     
 100771 E-Clip, Clutch Cable 
  (PRO, COMMERCIAL, SPRINT) 
 152361 Tool, head locking 
Labels 
 127811 Warning, Add Oil 
 136491 Danger            
 148221 Danger Head Rotation 
 148231 Safety Icons 
 148241 Name, TR2 (PRO, COMMERCIAL, SPRINT) 
 153071 PTA (PRO, COMMERCIAL, SPRINT) 
 153081 Bail Bar 
 193201  Start, Key Bracket 



 

 CALL TOLL-FREE 1-800-DR-OWNER         55 
 

Schematic - Main Frame Assembly - All Models

061212 



56         DR® TRIMMER/MOWER 
 

Parts List - Handlebar Assembly - SELF- PROPELLED 
NOTE: Part numbers listed are available through Country Home Products, Inc. 

Ref# Part# Description       

03 143971 Cable, Throttle, Reverse Throw, B&S 
04 112381 Washer, Flat, 1/4" USS 
05 113081 Ignition Switch, Key, E/S, w/805 Hardware 
06 174561 Handlebar, Lower, Black 
07 144641 Bolt, Carriage, 5/16"-18 x 3", GR 2, ZP 
08 110761 Nut, Nylon Lock, 5/16"-18 
09 147551 Handlebar, Upper, Black 
09.1 191911 Handlebar, Upper, Black, w/Grip 
10 123361 Bolt, 5/16"-18 x 1-1/4", HHCS, GR 5, ZP 
11 174531 Bracket, Key Switch, E/S 
12 110731 Nut, Nylon Lock, 1/4"-20 
13 101451 Bolt, 1/4"-20 x 1-1/2", HHCS, GR 2, ZP 
14 112371 Washer, Flat, #10, USS 
15 143681 Bracket, Cable, Trimmer Head Engage, Handlebar 
16 189721 Bail Bar 
17 143671 Stop, Bail Bar 
18 190471 Grip, Handlebar, Textured Vinyl, 18-3/4" Long 
19 143931 Spring, C, .720" OD x .063" Wire, Handlebar Adjuster 
20 143661 Knob, Handlebar, 5/16"-18 
21 191351 Adjuster, Handlebar, Inside 
22 143731 Adjuster, Handlebar, Outside 
22.1 145801 Adjuster Assembly, Handlebar 
23 112141 Tie, Cable, 7-1/2" Long, Black 
24 179641 Cable, Transmission 
25 114561 Bolt, 1/4"-20 x 2.0", HCS 
26 190011 Cable, Trimmer Head Engage 
27 179651 Lever, Transmission Engage 
28 214661 O-Ring 
 
Not Illustrated: 
 188241 Wire Harness, w/adapter 



 

 CALL TOLL-FREE 1-800-DR-OWNER         57 
 

Schematic - Handlebar Assembly - SELF- PROPELLED

061213 



58         DR® TRIMMER/MOWER 
 

Parts List - Axle Assembly - SELF-PROPELLED 
NOTE: Part numbers listed are available through Country Home Products, Inc. 

Ref# Part# Description       

01 190531 Cover, Inner, Wheel 
02 190541 Sleeve, Axle 
04 112381 Washer, Flat, 1/4" USS 
08 110761 Nut, Nylon Lock, 5/16"-18 
12 110731 Nut, Nylon Lock, 1/4"-20 
14 112371 Washer, Flat, #10, USS 
46 179581 Belt, Transmission Drive, 3/8" x 20" 
50 111581 Bolt, 5/16"-18 x 1" HCS 
57 175601 Pulley, Transmission Drive, 2-3/4" 
68 118731 Nut, Nylon, Lock, 10-24 
76 193801 Transmission, 3 Speeds Forward 
77 189791 Ring, Retaining, 10mm x 1" Thick 
78 112441 Washer, .50" ID x .75" OD x.125" Thick, Nylon 
79 179121 Screw, 1/4"-20 x 1/2", Tri-Lobe 
80 213101 Ring, Retaining, .5" Shaft 
82 179611 Clutch, Wheel 
83 152331 Nut, Nylon, Lock, 7/16"-20, Low Profile 
84.1 192381 Wheel Kit, Left, Sub Assembly, w/Item 01 
84.2 192371 Wheel Kit, Right, Sub Assembly, w/Item 01 
86 193811 Sprocket, Transmission, 10 Tooth   
87 189591 Spring, Ext., Transmission Tension 
88 179631 Bracket, Anti-Rotation 
89 179591 Pulley, Transmission, 4" 
90 119831 Bolt, 1/4"-20 x 3/4" HCS 
91 179551 Bearing, w/Flange 
92 175521 Bolt, Eye, 10-24 x 1/2" 
93 193791 Axle, w/Woodruff Key 
94 193821 Sprocket, Wheel, 40 tooth 
95 179681 Plate, Axle, Mounting, Left 
96 180841 Plate, Axle, Mounting, Right 
97 179621 Chain, #35, 57 Links plus Master Link 

99 213181 Key, Woodruff, 1/8" x 1/2" 

Not Illustrated 

 189581 Key, Woodruff, 5/32" x 5/8" 

 



 

 CALL TOLL-FREE 1-800-DR-OWNER         59 
 

Schematic - Axle Assembly - SELF-PROPELLED

060328 

Fr
on

t 

R
ea

r 



60         DR® TRIMMER/MOWER 
 

Parts List - Mow Ball™ Assembly - All Models 
NOTE: Part numbers listed are available through Country Home Products, Inc. 

Ref# Part# Description   

14 112371 Washer, Flat, #10 USS 
30 213081 Bolt, Flat Head, 5/16"-18 x 2.75" w/Patch 
31 143991 Spring, Ext., .500" OD x .049" Wire, Brake Return 
32 143511 Brake Arm Assembly 
33 121521 Washer, Axle, .750" OD x .380" ID 
34 114781 Screw, Pan Head, 10-24 x 5/8", Slotted, GR 2 
35 143501 Plate, Bearing, Lower, w/Bearing and Inserts 
35.1 164111 Insert, 1/4"-20, Round  
36 143491 Plate, Bearing, Upper 
37 143921 Bearing, Ball, w/Snap Ring 
38 143531 Pulley, V-Belt, 3-1/2" 
39 144631 Bolt, 3/8"-16 x 4-3/4", HHCS, GR 5, ZP 
40 144101 Mow Ball™, Nylon 
41 143571 Plate, Line Spacer 
42 143551 Standoff, Line Spacer Plate, T 
43 143541 Plate, Back-Up 
44 144701 Bolt, Serrated Flange, 5/16"-18 x 3/4", HHCS, GR 5, ZP 

118 147181 Bearing Housing Assembly w/Brake and Belt 

119 160321 Head Assembly, Complete 

REF 145311 Cord, 23" long, .130ml, Orange   



 

 CALL TOLL-FREE 1-800-DR-OWNER         61 
 

Schematic - Mow Ball™ Assembly - All Models

060327 




